
 

 Hazen and Sawyer • 4035 Ridge Top Road, Suite 400 • Fairfax, VA 22030 • 703.218.2034 

Technical Memorandum 

3
1
1

6
4

-0
0
1

 

 

January 21, 2020 

To: Town of Culpeper 

From: Hazen and Sawyer   

Town of Culpeper Drinking Water System 
Evaluation 
DRAFT 

A Water System Evaluation was performed to develop a detailed understanding of the Town of Culpeper 

water system, benchmark performance of the system against applicable drinking water regulations, 

catalogue and contextualize recent customer drinking water aesthetic concerns, and prioritize future steps 

in the Water System Study. 

The Culpeper Water System has consistently been in compliance with all federal and state primary 
[...]
through over 100 miles of pipe, four storage tanks, and two treated water pumping facilities. One 

pumping facility is located at the WTP and the other services the Town’s high-pressure zone. The 

majority of the Town’s distribution system pipes are ductile iron (72%-74%) and cast iron (26%) with 

smaller portions comprised of galvanized pipe (0.3-2%) and copper (0.2%). The distribution system is 

primarily comprised of ductile iron pipe, which is a corrosion resistant material that contains an internal 

cement lining and is accepted in industry standards. 

The water within the distribution networks is a mixture of surface water and groundwater, and the exact 

ratio of surface water to groundwater varies depending on the location within the Town’s distribution 

network. Water sources are monitored, and water quality is tested multiple times per day, to ensure an 

adequate supply of drinking water that meets regulatory requirements. 

The review of the Town’s Water System is organized as follows: 

• Drinking Water Sources 

• Drinking Water Treatment Facilities 

• Drinking Water Distribution System 

 

 

  



Q

k

k
k

%

%

%

%

GG

G

G

G

G

Route 15 Standpipe (T-2)

Route 522 Standpipe (T-3)

High Pressure Zone (T-HPZ)

Route 29 Elevated Storage Tank (T-1)

Nalles Mill 

Rockwater Park 

Chandler Street 
Town of Culpeper WTP

Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri
China (Hong Kong), Esri Korea, Esri (Thailand), NGCC, © OpenStreetMap contributors, and the GIS
User Community

Legend
Q Town of Culpeper WTP

Water Lines (Model)
% Water Tanks

k Groundwater Facility
G Auto Flusher

Lake Pelham

Figure 2-1: Town Water System Overview

± 0 0.8 1.6 2.40.4
Miles

4035 Ridge Top Road
Fairfax, VA 22030

Client: Town of Culpeper
Project: Town of Culpeper Water System Assessment
Location: Culpeper, Virginia
Date: January 2020



January 21, 2020 

  Page 8 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

2.1 Drinking Water Sources 

Historically, the Town has primarily utilized surface water for their drinking water supply and introduced 

groundwater into the system starting in 2015. Figure 2-2 presents the total water production rates by 

source. The Town’s total water supply rate has increased steadily by an average of approximately 2.6% 

per year from 2009 to 2018 due to growth. Starting in 2015, the percentage of groundwater supply in the 

system has increased to approximately 37% of overall production. The total average production was 

approximately 2.1 MGD in 2018. 

According to the Town’s FY18 Regional Water Supply Plan, the Town estimated that the system will 

need approximately 6.4 MGD of supply over the next 40-year period.  

 

 

Figure 2-2. Town of Culpeper Water Sources 

 

2.1.1 Surface Water Reservoirs 

The Town’s primary surface water sources are Lake Pelham and Mountain Run Lake, which discharges 

via Mountain Run into Lake Pelham. Water is withdrawn from an intake near the dam at Lake Pelham. 

The withdrawal ports in the water intake structure are located at depths of approximately 4 to 6 feet below 

water surface.  

0

0.5

1

1.5

2

2.5

2009 2010 2011 2012 2013 2014 2015 2016 2017 2018

A
v
er

ag
e 

F
lo

w
 R

at
e 

(m
il

li
o

n
 g

al
lo

n
s 

p
er

 d
ay

)

Surface Water Groundwater



January 21, 2020 

  Page 9 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

In addition to water supply, Lake Pelham provides flood control for areas downstream. The Lake Pelham 

Dam was recently rehabilitated to meet dam safety regulations, including construction of a labyrinthine 

spillway and a revised intake structure. Construction of the rehabilitation improvements was completed in 

December 2018.  

Lake Pelham has a surface area of approximately 254 acres and stores approximately 1.3 billion gallons 

of water. The height of the earthen dam is approximately 38 feet. Currently the safe yield of Lake Pelham 

and Mt. Run Lake, as reported in the 2004 Water Supply Plan, is 5.1 MGD. However, the Town’s FY10 

and FY18 Regional Water Supply Plans indicated that the Town believes the effective safe yield to be 

closer to 4.0 MGD based on experiences in prior droughts. 

Lake Pelham has a drainage area of 16,726 acres. The land cover characteristics of the drainage area, 

according to the United State Department of Agriculture (USDA) Natural Resources Conservation 

Service (NRCS) Supplemental Watershed Plan No. 5 and Environmental Assessment, are presented in 

Table 2-1. The drainage area consists primarily of woodland and pasture. 

Table 2-1. Lake Pelham Drainage Area Characteristics (USDA NRCS) 

Land Cover Percent of Total 

Developed 15.3 

Cropland 0.4 

Woodland 40.1 

Pasture 40.2 

Water 3.2 

Wetlands 0.8 

Other <0.1 

Lake Pelham experiences seasonal algae growth and applies a peroxide-based algaecide to the reservoir to 

control algae growth. The Town previously applied a copper sulfate algaecide to the lake and switched to 

a peroxide-based product to enhance algae control.  The Town currently uses the product GreenClean by 

Biosafe, which has a peroxyacetic acid concentration of 5.3% and a hydrogen peroxide concentration of 

23%. GreenClean has NSF 60 certification for drinking water application and is registered with the US 

EPA under the Federal Insecticide, Fungicide, and Rodenticide Act (FIFRA) for use in reservoirs. 

2.1.2 Groundwater Wells 

Table 2-2 summarizes the Town’s groundwater well sources. During planning of groundwater wells prior 

to introduction of groundwater into the system, groundwater was tested for numerous water quality 

parameters regulated by primary drinking and secondary drinking water standards by Emery and Garrett 

Groundwater Investigations and National Testing Laboratories. Test results showed that groundwater 

quality parameters were in compliance with Primary and Secondary Drinking Water Standards. 

Table 2-2. Town of Culpeper Groundwater Facilities 

Facility Date in Service Number of Wells Depth 

Chandler Street March 2015 3 560 – 640 feet 

Nalles Mill February 2018 2 320 – 380 feet 

Rockwater Park January 2018 1 350 feet 



January 21, 2020 

  Page 10 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

2.2 Drinking Water Treatment Facilities 

The Town owns and operates four water treatment facilities, consisting of the Lake Pelham Water 

Treatment Plant (WTP), the Chandler Street treatment facility, the Nalles Mill treatment facility, and the 

Rockwater Park treatment facility. 

2.2.1 Lake Pelham Water Treatment Plant 

The Lake Pelham WTP was constructed in 1992 and is located west of downtown Culpeper near Lake 

Pelham. The WTP consists of conventional treatment processes with proprietary clarification and 

filtration technologies and has a design flow rate of 4 million gallons per day.  Since its startup, the WTP 

has been operated for a portion of the day as needed to produce water to meet customer demands. For 

example, from January 2015 (when Chandler Street wells were introduced) through February 2019, the 

WTP has been operated for an average of 12.3 hours per day according to the Town’s monthly operation 

reports. The WTP is not in service during the night. A schematic of the WTP is presented in Figure 2-3.  

 

Figure 2-3. Town of Culpeper Water Treatment Plant Process and Chemical Addition 

The treatment process includes the following chemicals: 

• Potassium Permanganate – Permanganate is a strong oxidant and is added to raw water to 

oxidize dissolved iron and manganese without forming regulated DBPs in reactions with 

natural organic matter. The WTP can add permanganate to the raw water near Lake Pelham 

and at the WTP prior to the rapid mix. Potassium permanganate is delivered as a dry product, 

and batches of liquid solution are prepared on site.  

• Polyaluminum Chloride (PACl) – Addition of PACl coagulant results in formation of 

aluminum hydroxide precipitates and enhances removal of particles during sedimentation. The 



January 21, 2020 

  Page 11 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

WTP historically utilized aluminum sulfate (alum) for coagulation and switched to PACl in 

June 2018, when the product was switched to DelPAC 1000 manufactured by USALCO, to 

improve consistency in solids removal. Coagulation is the WTP’s primary treatment process 

for removal of DBP precursors from raw water, as NOM adsorbs to formed precipitates. 

• Polymer – A polymer is added to raw water to assist with clarification. 

• Powdered Activated Carbon – Powdered activated carbon is added to assist with removal of 

taste and odor compounds in raw water. The WTP has the capability to add powdered activated 

carbon to the raw water near the rapid mix and to the proprietary sludge blanket clarifier 

effluent and typically feeds powdered activated carbon to raw water.  

• Lime – Lime is added to the raw water to adjust the pH during coagulation and to the filter 

effluent to adjust the finished water pH at the point of entry into the distribution system. Since 

the conversion to PACl for coagulation, the WTP has generally not needed to add lime to the 

raw water for pH adjustment and only adds lime to filter effluent to maintain the target finished 

water pH. The WTP was originally designed to feed soda ash (sodium carbonate) for pH 

adjustment and switched to lime in 2011. 

• Sodium Hypochlorite – Sodium hypochlorite is dosed to the filter influent and to the filter 

effluent for free chlorine disinfection. The sodium hypochlorite dose added to the filter effluent 

is based on the amount needed to provide disinfection in the clearwells and maintain detectable 

chlorine residuals in the distribution system as required by Primary Drinking Water Standards. 

• Corrosion Inhibitor – The WTP adds a blended phosphate corrosion inhibitor containing 50% 

orthophosphate and 50% polyphosphate to the filtered water for corrosion control and for 

sequestration of iron and manganese. 

• Fluoride – Fluoride is added to the filtered water using hydrofluorosilicic acid to promote 

dental health. 

2.2.1.1 Clarification Process 

The WTP has two Superpulsator® clarifiers, which are proprietary high-rate sludge blanket clarifiers 

equipped with plate settlers manufactured by SUEZ. In sludge blanket clarifiers, floc accumulates in the 

bottom of the clarifier to form a “sludge blanket”, and excess floc is periodically removed from the 

clarifier at the top of the blanket. As coagulated solids pass through the solids blanket layer, they contact 

solids in the blanket and are removed. The Superpulsator system includes a pulsation system to enhance 

floc formation and help to prevent blanket compaction.  At a flow rate of 4 MGD, the sludge blanket 

clarifiers have an overflow rate of 3,125 gpd/SF and a detention time of approximately 51 minutes. 

2.2.1.2 Filtration Process 

The WTP utilizes a proprietary filtration system known as the Greenleaf filtration system as manufactured 

by SUEZ. This system provides filter backwash by gravity by reversing flow from the filter effluent weir 

chamber into the filter. Finished water is recycled into the filter effluent weir chamber during backwash to 

maintain the chamber full and to provide sufficient head and volume of water for backwash. The 

Greenleaf system is designed to reduce backwash pumping costs compared to a conventional filter 

system; however, the Greenleaf filter system does not provide the capability to control or measure the 

backwash flow rate.  While some Greenleaf filters include adjustable filter weirs that allow the backwash 



January 21, 2020 

  Page 12 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

rate to be adjusted, the Culpeper WTP was designed with fixed weirs, and the backwash rate could only 

be adjusted by modifying the weirs, subject to confirmation of filter capacity impacts.  The filters include 

an air scour system which introduces air into the filters to scour the media prior to water backwash. At a 

plant flow rate of 4 MGD, the filters have a hydraulic loading rate of approximately 3.3 gpm/SF.  

The dual-media filters contain the following layers: 

• Top Layer – 20 inches of anthracite with an effective size of 1.15 mm 

• Bottom Layer – 20 inches of sand with an effective size of 0.5 mm 

A filter rehabilitation design was completed in 2009, which included replacement of filter media, 

underdrain repairs, and other improvements. 

2.2.1.3 Disinfection Process 

The WTP uses free chlorine addition coupled with contact time in the onsite clearwells to achieve 

disinfection of the finished drinking water. Sodium hypochlorite is added to the filter effluent, which 

flows into the downstream clearwells. The WTP has two circular clearwells, each with an inner diameter 

of 55 feet. The clearwells contain spiral baffles to encourage plug flow through the clearwell and improve 

the baffle factor (i.e., reduce the potential for short circuiting). Finished water is pumped from the 

clearwells into the distribution system. 

2.2.1.4 Process Solids 

Residuals produced in the treatment process, including solids removed from the sludge blanket clarifier 

and filter backwash waste, are discharged to a lagoon on the WTP site, and the supernatant is drained to 

the sanitary sewer. Residuals are periodically removed from the lagoons and disposed offsite.  

2.2.2 Groundwater Treatment Facilities 

Each groundwater treatment facility consists of a chemical treatment building with piping and valves, 

chemical storage, and a laboratory. At the Chandler Street and Nalles Mill facilities, groundwater from 

multiple individual wells is pumped to a central treatment building, whereas the Rockwater Park facility 

treats groundwater from a single well. At all three facilities, the groundwater treatment process consists of 

chemical addition in the following sequence (from upstream to downstream):  

• Sodium Hydroxide – The treatment facilities include provisions for addition of sodium 

hydroxide to increase pH, but they are not typically used. 

• Corrosion Inhibitor – A blended phosphate corrosion inhibitor containing 50% orthophosphate 

and 50% polyphosphate is added for corrosion control and for sequestration of iron and 

manganese. 

• Sodium Hypochlorite – Free chlorine is added for disinfection, and chlorine contact time for 

virus inactivation occurs in the finished water pipe prior to entering the distribution system. 



January 21, 2020 

  Page 13 of 39 

Town of Culpeper Drinking Water System Evaluation 

DRAFT 

• Fluoride – Fluoride is added using hydrofluorosilicic acid to promote dental health. 

2.3 Drinking Water Distribution System  

Figure A-3 in Appendix A presents an overview of the Town’s distribution system including the extent 

of different types of pipeline construction materials. The Town’s distribution system includes 100 miles 

of pipe, four storage tanks and six automatic flushing stations.  

In 2016, the Town created a high-pressure zone in the southern portion of the distribution system to 

increase pressure. In 2018, construction of a storage tank in the high-pressure zone was completed. 

Figure A-2 in Appendix A shows the location of the high-pressure zone.  

Table 2-3 provides an overview of the four storage tanks. The storage tanks provide a total of 

approximately 2.4 million gallons (MG) of storage capacity in the distribution system. The hydraulic 

residence time for each tank was estimated based on 2019 tank level records provided by the Town. The 

hydraulic residence time affects the overall water age and distribution system water quality. The Route 

522 Standpipe had the highest hydraulic residence time during the period of analysis. 

Table 2-3. Town of Culpeper Distribution System Storage Tanks  

Tank Year 

Built 

Year Last 

Painted 